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ICE FISHING GEAR

The assemblies created from this kit will be referenced and used DETAIL
in your Eskape shelter manual.
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Remaining hardware from this kit will be used for mounting the
bench in the shelter. DO NOT DISCARD.
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1 Assemble #38819 to #38816 using; (2) ¥4-20 x 1-3% bolts,
(2) nylock nuts, and (8) plastic washers. Place plastic washers
on the nut side and bolt head side, along with (2) plastic
washers between #38819 and #38816.
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PARTS LIST 2 Assemble #38822 to #38821 using (1) %-20 x 1-%; bolts,
(1) nylock nut, and (1) washer (placed on nut side). Assemble
NO. | DESCRIPTION PART NO. | QTV. #38826 to #38825 using (1) -20 x 1-%2 bolts, (1) nylock nut,
1 | ASSEMBLY SEAT BENCH 48 IN 38819 1 and (1) washer (placed on nut side).
2 | ASSEMBLY BACKREST BENCH SEAT 48 IN 38816 1
3 | WELDMENT BENCH FNT SPAN TUBE F 60IN SLD 38821 1 (38826/38825) DETAIL
4 | WELDMENT BENCH FNT SPAN TUBE M 60IN SLD 38822 1 ASSEMBLY #aB271B—2
5 | WELDMENT BENCH BK SPAN TUBE F 60IN SLD 38825 1 ey
6 | WELDMENT BENCH BK SPAN TUBE M 60IN SLD 38826 1 /”/
7 | SUPPORT TUBE 60IN SLD BENCH 38902 1 -
ITEMS BELOW NOT SHOWN
- | BOLT 1/4-20 X 1 HH GR5 ZN 69345 4
- | BOLT 1/4-20 X 1-1/2 HHCS GR5 ZN 482408 2
- | BOLT 1/4-20 X 1-3/4 HHCS GR5 ZN 482508 4
- | BOLT 1/4-20 X 2-1/4 HHCS GR5 ZN 482718 2 #48752B
- | BOLT 1/4-20 X 2-1/2 HHCS GR5 ZN 482708 2
- | WASHER8.1 X 19X 1.6 MM PLASTIC WN516 8
T WASHER 1/ X 5/8 X 0.07 IN CR& 2N “52018 " 3 Assemble #38902 to previous assembly 38826/38825 using
(2) ¥4-20 x 2-Y4 bolts, (2) nylock nuts, and (2) washers (placed
- | NUT 1/4-20 HFNYLK BLK ZN 487528 14 on nut side).
Get parts online at www.GetEskimo.com or Call 800-345-6007
P/N:39050 | REV 1 | 04/20/2021 | ©2021 Ardisam, Inc. | All Rights Reserved.



ESklmd Instructions de Montage
BANQUETTE ESKAPE

ICE FISHING GEAR

Les assemblages créés a partir de ce kit seront référencés et DETALL
utilisés dans le manuel de votre abri Eskape.
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Le matériel restant de ce kit sera utilisé pour monter le banc
dans I'abri. NE JETEZ PAS.
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Assemblez # 38819 a # 38816 en utilisant; (2) boulons ¥-20 x 1-3%,
(2) écrous nylock et (8) rondelles en plastique. Placez les rondelles
en plastique du coté de I'écrou et du cété de la téte de boulon, ainsi
que (2) rondelles en plastique entre les # 38819 et # 38816.
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LISTE DES PIECES 2 Assemblez les # 38822 a # 38821 a l'aide de (1) boulons ¥4-20 x
1-1/2,(1) écrou nylock et (1) rondelle (placée du c6té de I'écrou).
N° N T e
rer. | bESCRIPTION PART NO. | QTE. Assemblez’les #38826 a # 38825 a l'aide d? (1) boPIf)ns A, 20 x
1-1/2,(1) écrou nylock et (1) rondelle (placée du c6té de I'écrou).
1 | BANQUETTE D’ASSEMBLAGE 48 PO 38819 1
2 | ASSEMBLAGE DU DOSSIER BANC SIEGE 48 PO 38816 1 e
3 | SOUDURE DE TUBE DE TRAVEE AVANT FEMELLE 38821 1 (38826/38825)
- — ASSEMBLAGE #48271 37/3
4 | SOUDURE DE TUBE DE TRAVEE AVANT MALE 38822 1
5 | SOUDURE DE TUBE DE TRAVEE ARRIERE FEMELLE 38825 1 ) g
6 | SOUDURE DE TUBE DE TRAVEE ARRIERE MALE 38826 1 P -
7 | TUBE DE SUPPORT DE BANQUETTE 38902 1 g

PIECES DETACHEES NON REPRESENTEES

- | BOULON 1/4-20 X 1 HH GR5 ZN 69345 4

- | BOULON 1/4-20 X 1-1/2 HHCS GR5 ZN 482408 2

- | BOULON 1/4-20 X 1-3/4 HHCS GR5 ZN 482508 4

- | BOULON 1/4-20 X 2-1/4 HHCS GR5 ZN 48271B 2 #48752B

- | BOULON 1/4-20 X 2-1/2 HHCS GR5 ZN 482708 2

- | RONDELLE 8.1 X 19 X 1.6 MM PLASTIC WN516 8

T RONDELLE 1/2 X 5/8 X 007 1N GR8 2N “52018 " 3 Assgmblez les # 38902 a I'assemblage pr,écédent 38826/38825

- a l'aide de (2) boulons %-20 x 2-1/ 4, (2) écrous nylock et (2)
- | ECROU 1/4-20 HFNYLK BLK ZN 487528 4 rondelles (placées du c6té de I'écrou).
Piéces détachées en ligne a www.GetEskimo.com ou composer le 800-345-6007
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